

Regd. No. 1292

MATERIAL TEST REPORT

DHATU SPECTRO LAB

(Instrumental Analysis of Ferrous & Non Ferrous Metals & Alloys)

A-79, IIIrd Floor, Wazirpur Group Indl. Area, New Delhi - 110052

(M) 9350475663, 8826102923

Email : dhatuspectrol@gmail.com



ESTD. 1992

AN ISO 9001 : 2015 CERTIFIED LAB

Issued To :- M/s Lipka Udyog

Address :- 24/11-12, Gali No. 6, Libaspur New Delhi 110042

Report No: DSL/PROD/1292/1908/48681

Description :- SS Sheet

Sample No :- C

Elements	C (%)	Si (%)	Mn (%)	P (%)	S (%)	Cr (%)	Mo (%)	Ni (%)	Cu (%)
Mean	0.0230	0.4249	1.5120	0.0299	0.0180	18.1922	<0.0200	8.2763	0.0491

Al (%)	Co (%)	V (%)	B (%)	Ti (%)	Nb (%)	Sn (%)	W (%)	Fe (%)
<0.0080	0.1274	0.1427	0.0013	<0.0050	<0.0200	<0.0080	0.0115	71.1982

The Material Conform To SS 304 Specification

* END OF REPORT *

Authorised Signatory

- (I). The result listed refer only to the tested samples and applicable parameter. Endorsment of product is neither Inferred nor Implied.
- (II). Description of Samples is as provided by the party & total liability of our work is limited to invoice amount.
- (III). This report can not be used as an evidence in court of law.
- (IV). Test Samples will be destroyed after 90 from date of test certificate.
- (V). Repeat analysis on different side/spot shall be treated as fresh samples analysis & charged as additional samples.